SY215C9M2K hydraulic excavator SANY FRH

 

零件代码 PART NUMBER

名称 PART NAME

A820606030361

护套

Sheath

A239900000066

尼龙扎带

Strap, nylon (black)

60052677

螺栓

Bolt

变更或见其他配置

螺栓

Bolt

变更或见其他配置

垫圈

Washer 18(GB1230)

A820101116020

马达盖板

Coverplate, motor

变更或见其他配置

减速机总成

Reducer GP

变更或见其他配置

履带总成

Track AS

A820403000736

驱动轮

Sprocket

变更或见其他配置

护板

Board, guard

变更或见其他配置

支重轮总成

Roller AS, track

变更或见其他配置

螺栓M20×50GB5783 10.9级

Bolt M20×50GB5783 10.9

 


 

 

零件代码 PART NUMBER

名称 PART NAME

A210204000354

螺钉 M10×30GB70.1 10.9级

Screw M10×30GB70.1 10.9

A210433000016

垫圈

Washer

B210780000244

对开法兰

Flange, split

B230103002701

胶管

Hose

A210307000029

螺母M20GB6170 10级

Nut M20GB6170 10

变更或见其他配置

胶管

Hose

A820101212141

过渡板

Plate, transition

A229900001758

回转接头

Joint, swivel

A210110000233

螺栓 M20×110GB5782 10.9级

Bolt M20×110GB5782 10.9

变更或见其他配置

垫圈

Washer 20GB1230

A820205000834

G1-M36接头

Connector

A820205000843

接头

Connector

B230101000090

O形圈

O-ring 17.8×2.4JISB2401

B210780000413

管接头

Connector, pipe

B230103002473

胶管

Hose

B210780000418

管接头

Connector, pipe

B230101000050

O形圈

O-ring 28.7×3.5JISB2401

变更或见其他配置

螺栓M16×35GB5783 10.9级

Bolt M16×35GB5783 10.9

A820205000844

接头

Connector

B230101000047

O形圈

O-ring

 


 

 

零件代码 PART NUMBER

名称 PART NAME

B210780000172

管接头    Connector, pipe

B230103000284

胶管    Hose, rubber

 


 

 

零件代码 PART NUMBER

名称 PART NAME

10218932

上密封圈

Ring, sealing

10398084

护圈

Ring, protective

A820606020170

胶垫

Block, rubber

A820101210192

密封板

Plate, sealing

A210405000011

垫圈

Washer 10GB97.1

A210307000017

螺母

Nut M10GB6170

A820606020169

下密封圈

Ring, sealing

 


 

 

零件代码 PART NUMBER

名称 PART NAME

60047974

引导轮

Wheel, idler

60047975

引导轮轴

Body, idler wheel

60047978

支座

Support

60047982

轴套

Sleeve, shaft

60047967

螺塞

Plug, screw

60047972

Pin

60047987

O形圈

O-ring

60047993

浮动油封

Seal, oil

60047986

O形圈

O-ring

 

 


 

 

零件代码 PART NUMBER

名称 PART NAME

60047943

叉环

Mount, connecting

60047976

油缸

Cylinder

60047981

Shaft

60047952

弹簧

Spring

A820101010372

支板

Plate, support

A210111000054

螺栓M16×55GB5783 10.9级

Bolt M16×55GB5783 10.9

A210491000118

垫圈

Washer 16GB1230

B229900000862

黄油阀

Valve, grease

60047992

防尘圈

Ring, dust

60047946

磨损修正圈

Ring, wear correction

60047995

密封圈

Ring, sealing

60047955

挡圈

Ring, retaining

60047966

螺母

Nut

60047950

锁片

Plate, lock

A210110000162

螺栓

Bolt

10132662

垫圈

Washer

 


 

 

零件代码 PART NUMBER

名称 PART NAME

11908442

轮体

Body, wheel

60028677

带法兰轴套

Sleeve,shaft,with flange

60027515

闷头螺塞

Plug, screw

60028679

浮动密封

Seal,floating

A210608000089

O形圈

O-ring 74.4×3.1JISB2401

11029450

浮封座

Carrier,seal,floating

12168574

垫片

Gasket

A210111000012

螺栓 M10×20GB5783 10.9级

Bolt M10×20GB5783 10.9

11908438

shaft

60028678

直壁型轴套

Bush,straight-wall

11908439

侧盖

Cover, side

A210111000024

螺栓

Bolt M10×30GB5783 10.9

 


 

 

零件代码 PART NUMBER

名称 PART NAME

60008458

回转体

Body, swivel joint

60008618

回转轴

Shaft, swivel joint

60008457

Cover

60008619

隔套

Sleeve, spacer

60008620

垫片

Shim

60008621

垫片

Shim

60008829

旋转密封

Seal, rotary

60008830

防尘圈

Ring, dust

60008687

O形圈

O-ring

60008688

O形圈

O-ring

60008831

挡圈

Ring, retaining

A880801040009

螺堵

Plug

60008887

螺堵

Plug

A210110000188

螺栓

Bolt

A210401000023

垫圈

Washer 12GB93

A260409000416

回转接头维修包

Repair kit,slewing connector

 

零部件图册

 

Leave a Reply

Your email address will not be published. Required fields are marked *